

The incidence of PID is unknown, as many cases go unnoticed until investigations for infertility are performed			
Neisseria gonorrhoeaeaccount for aChlamydia trachomatisquarter of UK cases			
dnerella vaginalis, anaerobes and other anisms commonly found in the vagina y play a role			
oplasma genitalium has been ociated with upper genital tract ction in women and is a very likely se of PID			
years) partners STI (patient or her partners) pregnancy IUD in the previous 6 weeks ography			
dometritis osis 'tner (within the previous			
Lower abdominal pain, typically bilateral			
Deep dyspareunia Post coital			
Abnormal vaginal bleeding Inter-menstrual			
Menorrhagia Secondary dysmennorhea			
Abnormal vaginal or cervical discharge often purulent Lower abdominal tenderness, usually			
bilateral Adnexal tenderness			
Cervical motion tenderness Fever (>38°C)			
right upper quadrant pain associated with perihepatitis which occurs			
	ue to adhesions between the liver and eritoneum		
systemically unwell and/or have severe pelvic pain. The palpation of an adnexal mass, or lack of response to therapy, should prompt pelvic abscess imaging with ultrasound, CT or MRI.			
Symptoms and signs lack sensitivity and specificity (positive predictive value of a clinical diagnosis is 65-90% compared to laparoscopic diagnosis)			
onorrhoea, Chlamydia oports the but the absence of infection does not exclude PID.			
P, or high WBC, but is non-specific and usually only abnormal in moderate or severe PID			
g is of limited value for but is helpful if an abscess or hydrosalpix is suspected			
ed examination of a good negative %) for a diagnosis but their presence is non-specific			
nent is likely to increase the n sequelae such as ectopic rtility and pelvic pain.			
and the lack of definitiveria, a low threshold forent of PID is recommended.n antibiotic therapy is1. Pregnancy tester a wide variety of aerobic2. Screening for sexually transmitted			
Pacteria. Infections including HIV Rest if severe disease			
Analgesia Intravenous therapy is recommended in			
more severe clinical disease e.g. pyrexia > 38°C, signs of tubo-ovarian abscess or pelvic peritonitis.			
Avoid unprotected intercourse until patient and partner(s) have completed treatment and follow-up			
Clinically severe diseas Admission for parenteral therapy, surgical emergency ca	—		
observation and possible surgical intervention should be considered in no response to oral the			
Tubo-ovarian abscess Pregnancy	-		
 Intramuscular ceftriaxone 1000mg single dose plus Oral doxycycline 100mg BD for 14 days 			• Intramuscular ceftriaxone 1000 mg
plus mens · Oral metronidazole 400mg BD for 14 days Or Intravenous therapy should be continued	 Oral ofloxacin 400mg BD for 14 days + Oral metronidazole 400mg BD for 14 days 	or	immediately + • Oral azithromycin 1 g/week for 2 weeks
until 24 hours after clinical improvement and then switched to oral. • Intravenous ceftriaxone 2g daily +			
Intravenous doxycycline 100mg BD (oral if tolerated) Followed by	Oral doxycycline 100mg BD for 14 days + Oral metronidazole 400mg BD for 14 days Oral clindamycin 450mg QID to complete		
Other inpatient regimen • Intravenous clindamycin 900mg TID + • Intravenous gentamicin 2mg/kg loading dose followed by 1.5mg/kg TID Followed by	 Oral clinical hydrif 450 ng QiD to complete 14 days OR oral doxycycline 100mg BD to complete 14 days + Oral metronidazole 400mg BD to complete 14 days 		
PID in pregnancy is rare except for septic abortion			
Pregnant women should ideally receive IV as PID is assoc therapy and fetal more	ciated with higher maternal bidity		
None of the regimens above is of proven safety in this group			
Laparoscopy may help early resolution of the disease by dividing adhesions and draining pelvic abscesses			
Ultrasound guided aspiration of pelvic fluid collections is less invasive and may be equally effective			
Perform adhesiolysis in cases of perihepatitis although there is no evidence whether this is superior to using only antibiotic therapy			
Review at 72 hours is recommended, particularly if moderate or severe signs. Failure to improve sugges further investigation, particularly if moderate or severe signs.	enteral therapy		
Adequate clinical re Compliance with or			
screening and treatr	ment of sexual contacts		
Further review 2-4 weeks after therapy may be useful to ensure Repeat pregnancy te			
Repeat testing for g chlamydia after 2 to	onorrhoea or 4 weeks in those with s, antibiotic resistance only), poor		